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Clstomer nome: ARITEKS BOYACILIK TICARET VE SAN.AS.

Address: VELIMESE OSB MAH. HACISEREMET 3.SOKAK 9/9 ERGENE/TEKIRDAG
Contact Person: 0ZGUR KUSKU

Order No:

Article No: ArWowear T5 Soft E13160

Name and identity of test item: One sample of navy woven fabric

The date of receipt of test item: 20.02.2023

Re-submitted/re-confirmation -

date:

Date of test: 20.02.2023-24.02.2023

Remarks: -

Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -

Care Label: <

Number of pages of the report: 5

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European
co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the

Mutual recognition of test reports.

EKOTEKS LABORATUVAR ve GOZETIM HIZMETLERI A.S. accredited by TURKAK under registration
number [AB-0583-T] for ISO 17025:2017 as test laboratory.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test
methods are given on the following pages which are paftlof this report.

Seal Date Custo Reptess) 've Head of Testing Laboratory
24.02.2023 Se it N Sevim A. RAZAK
24.02
This report shall not be reproduced other than in full except with the permission of the laboratory. o

Testing reports without signature and seal are not valid.
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REQUIRED TESTS EVALUATION COMMENTS

PHYSICAL PROPERTIES TESTS

Pilling [ - -

No requirement was given by vendor.

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise
specified.If requested, measurement uncertainty will be reported. But unless otherwise specified, measurement
uncertainty is not considered while stating compliance with specification or limit values The reported uncertainty is
based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately
95 %. The declaration of conformity was given in accordance with the Simple Acceptance Decision Rule. Tests
marked (*) in this report are not included in the accreditation schedule.
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This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid,
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EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

TEST RESULTS

PILLING ; ISO 12945-1:2020

ICI Pilling Box @60+2 rpm. The average results are given for 4 samples. Number of observer : 2
Performed in the conditioned room (20+2°C-65%=4).

The test samples were evaluated according to the visual grading tables in the 1SO 12945-4 standard.
Original sample was tested as the client’s request .

RESULT
5000 Revs Pilling Fuzzing Matting
4-5 E NA
NA :Not applicable
PILLING /FUZZING/MATTING GRADING
5 No change
= 4 Slight surface fuzzing and/or pilling/matting
= 3 Moderate surface fuzzing and/or pilling/matting
g 2 Distinct surface fuzzing and/or pilling /matting
28] 1 Dense surface fuzzing and/or severe pilling/matting
G
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Total uncertainty:+0.5 derece
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